

SCRIPTPHARM RISK MANAGEMENT NON-PMB FORMULARY 2010

This formulary is applicable to the following options:

Nedgroup Network Formulary

ACNE (Cystic Nodular ONLY)	L70.1	Acne	21 beige tabs: Cyproterone acetate 2mg; ethinylestradiol 0.035mg 7 placebo tabs	706126 ADCO-FEM 35	Dermatologist prescription ONLY Motivation, including history of therapy & patient's weight, required.
		Acne	Isotretinoin 10mg	701667 ACNETANE 10MG	Dermatologist prescription ONLY. Motivation, including history of therapy & patient's weight, required.
		Acne	Isotretinoin 20mg	701656 ACNETANE 20MG	Dermatologist prescription ONLY.
		Sulphonamides and combinations	Trimethoprim 80 mg; sulphamethoxazole 400 mg	758248 PURBAC ADULT	Dermatologist prescription ONLY
		Tetracyclines	Doxycycline HCl 100mg	809667 DOXYCYL 100MG CAP	Dermatologist prescription ONLY. Maximum 30 per month.
		Tetracyclines	Minocycline 100mg	788295 CYCLIMYCIN 100MG	Dermatologist prescription ONLY. Maximum 60 per month.
		Tetracyclines	Minocycline 50mg	788287 CYCLIMYCIN 50MG	Dermatologist prescription ONLY. Maximum 60 per month.
		Tetracyclines	Oxytetracycline HCl 250mg	751987 OXYPAN 250MG CAP	Dermatologist prescription ONLY. Maximum 60 per month.
ALLERGIC RHINITIS (With Asthma / <12 years old)	J30	Anti-Histamines	Cetirizine dihydrochloride 10mg tab	707885 BETEK 10MG TAB	Clinical motivation required if prescribed together with Nasal Corticosteroid Spray
		Anti-Histamines	Cetirizine 1mg/ml syrup	708117 CETIRIZINE-HEXAL 1MG/1ML	Clinical motivation required if prescribed together with Nasal Corticosteroid Spray
		Anti-Histamines	Loratadine 10mg tab	704773 ROHIST 10MG TAB	Clinical motivation required if prescribed together with Nasal Corticosteroid Spray
		Anti-Histamines	Loratadine 5mg/5ml	703918 POLLENTYME S	Clinical motivation required if prescribed together with Nasal Corticosteroid Spray
		Anti-Histamines	Loratadine 5mg	709843 DAZIT 5MG TAB	patient must have tried and failed on formulary Loratadine
		Anti-Histamines	Loratadine 2.5mg/5ml	702044 DESELEX 2.5MG/5ML SYRUP	patient must have tried and failed on formulary Loratadine
		Glucocorticosteroids	Beclomethasone dipropionate 50ug Aqueous	820709 NASAL SPRAY	Clinical motivation required if prescribed together with antihistamine tablets
		Glucocorticosteroids	Fluticasone 50mcg	704383 FLOMIST AQ NASAL SPRAY	Clinical motivation required if prescribed together with antihistamine tablets

ALZHEIMER'S DISEASE					
G30	Alzheimer's disease	Donepezil HCl 10mg	837334	ARICEPT 10MG	Results of Mini-mental State Examination and Neurologist prescription required
	Alzheimer's disease	Donepezil HCl 5mg	837326	ARICEPT 5MG	Results of Mini-mental State Examination and Neurologist prescription required
	Alzheimer's disease	Galantamine hydrobromide 12mg	891883	REMINYL 12MG	Results of Mini-mental State Examination and Neurologist prescription required
	Alzheimer's disease	Galantamine hydrobromide 4mg	891875	REMINYL 4MG	Results of Mini-mental State Examination and Neurologist prescription required
	Alzheimer's disease	Galantamine hydrobromide 8mg	891878	REMINYL 8MG	Results of Mini-mental State Examination and Neurologist prescription required
	Alzheimer's disease	Rivastigamine 1.5mg	848557	EXELON 1.5 MG CAPS	Results of Mini-mental State Examination and Neurologist prescription required
	Alzheimer's disease	Rivastigamine 3.0mg	848565	EXELON 3.0 MG CAPS	Results of Mini-mental State Examination and Neurologist prescription required
	Alzheimer's disease	Rivastigamine 4.5mg	848573	EXELON 4.5 MG CAPS	Results of Mini-mental State Examination and Neurologist prescription required
	Alzheimer's disease	Rivastigamine 6.0mg	848581	EXELON 6.0 MG CAPS	Results of Mini-mental State Examination and Neurologist prescription required

ANXIETY					
F41	Others	Buspirone HCl 10mg	825719	PASRIN 10MG TAB	(If linked to Bipolar Mood Disorder or Schizophrenia) Benzodiazepines will not be considered
	SSRI	Fluoxetine 20mg	894303	DEPROZAN 20MG	(If linked to Bipolar Mood Disorder or Schizophrenia) Benzodiazepines will not be considered
	SSRI	Citalopram 20mg	704331	CITALOHEXAL 20MG	(If linked to Bipolar Mood Disorder or Schizophrenia) Benzodiazepines will not be considered
	SSRI	Paroxetine 20mg	704794	PAXIL 20MG	(If linked to Bipolar Mood Disorder or Schizophrenia) Benzodiazepines will not be considered
	Beta-blockers	Propranolol 40mg	806560	INDOBLOK 40MG TAB	(If linked to Bipolar Mood Disorder or Schizophrenia) Benzodiazepines will not be considered

ATTENTION DEFICIT DISORDER (ADHD) Only for patients under 18 years of age

F90					
Others	Others	Methylphenidate HCl 10mg	702505	DOUGLAS METHYLPHENIDATE HCL-	Paediatrician/Neurologist prescription
	Others	Methylphenidate HCl 20mg	701627	RITALIN LA 20MG CAPS	Paediatrician/Neurologist prescription Motivation, including history of therapy, required.
	Others	Methylphenidate HCl 18mg	704161	CONCERTA 18MG	Paediatrician/Neurologist prescription. Motivation, including history of therapy, required.
	Others	Methylphenidate HCl 36mg	704162	CONCERTA 36MG	Paediatrician/Neurologist prescription. Motivation, including history of therapy, required.
	Others	Methylphenidate HCl 54mg	704163	CONCERTA 54MG	Paediatrician/Neurologist prescription.

DEEP VEIN THROMBOSIS					
180	Anticoagulants	Warfarin Sodium	778362	WARFARIN 5MG TAB	

**DEPRESSION,
MAJOR**

F33	Mono-Amine Oxidase inhibitors	Moclobemide 150mg	897213	DEPNIL 150MG	Therapy must be initiated by a Psychiatrist
	Mono-Amine Oxidase inhibitors	Moclobemide 300mg	702008	DEPNIL 300MG	Therapy must be initiated by a Psychiatrist
	Selective serotonin re-uptake inhibitors	Citalopram hydrobromide 20mg	700157	CILIFT 20MG	1st Line Agent.
	Selective serotonin re-uptake inhibitors	Citalopram hydrobromide 20mg	704331	CITALOHEXAL 20MG	1st Line Agent.
	Selective serotonin re-uptake inhibitors	Fluoxetine HCl 20mg cap	894303	DEPROZAN 20MG	1st Line Agent.
	Selective serotonin re-uptake inhibitors	Paroxetine 20mg	705122	SERRAPRESS 20MG	2nd Line Agent. Therapy must be initiated by a Psychiatrist
	Selective serotonin re-uptake inhibitors	Paroxetine 20mg	704794	PAXIL 20MG	2nd Line Agent. Therapy must be initiated by a Psychiatrist
	Selective serotonin re-uptake inhibitors	Escitalopram 10mg	711214	CITRAZ 10MG	2nd Line Agent. Therapy must be initiated by a Psychiatrist
	Selective serotonin re-uptake inhibitors	Escitalopram 20mg	711215	CITRAZ 20MG	2nd Line Agent. Therapy must be initiated by a Psychiatrist
	Selective serotonin re-uptake inhibitors	Sertraline 50mg	712093	ARROW SERTRALINE 50MG	2nd Line Agent. Therapy must be initiated by a Psychiatrist
	Selective serotonin re-uptake inhibitors	Sertraline 100mg	712092	ARROW SERTRALINE 100MG	2nd Line Agent. Therapy must be initiated by a Psychiatrist
	Serotonin and Noradrenaline re-uptake inhibitors	Venlafaxine HCL 37.5mg	710972	ODIVEN 37.5MG TABS	Therapy must be initiated by a Psychiatrist
	Serotonin and Noradrenaline re-uptake inhibitors	Venlafaxine HCL 75mg	710973	ODIVEN 75MG TABS	Therapy must be initiated by a Psychiatrist
	Tricyclics	Amitriptyline HCl 25mg	784230	TREPILINE 25MG TAB	Therapy must be initiated by a Psychiatrist
	Tricyclics	Clomipramine HCl 10mg	847410	EQUINORM 10MG	Therapy must be initiated by a Psychiatrist
	Tricyclics	Clomipramine HCl 25mg	703381	CLOMIDEP 25MG	Therapy must be initiated by a Psychiatrist
	Tricyclics	Dothiepin HCl 25mg	820660	SANDOZ DOTHIEPIN 25MG	Therapy must be initiated by a Psychiatrist
	Tricyclics	Dothiepin HCl 75mg	816515	SANDOZ DOTHIEPIN 75MG	Therapy must be initiated by a Psychiatrist
	Tricyclics	Imipramine HCl 10mg	724661	ETHIPRAMINE 10MG TAB	Therapy must be initiated by a Psychiatrist
	Tricyclics	Imipramine HCl 25mg	724688	ETHIPRAMINE 25MG TAB	Therapy must be initiated by a Psychiatrist
	Other	Bupropion 150mg	704070	WELLBUTRIN SR 150MG TAB	Therapy must be initiated by a Psychiatrist
	Other	Bupropion 300mg	711009	WELLBUTRIN XL 300MG TAB	Therapy must be initiated by a Psychiatrist
	Other	Mirtazapine 15mg	710528	BERON 15MG TAB	Psych motivation required
	Other	Mirtazapine 30mg	710529	BERON 30MG TAB	Psych motivation required
	Anti-epileptics	lamotrigine 25mg	709539	ARROW LAMOTRIGINE 25MG	Therapy must be initiated by a Psychiatrist
	Anti-epileptics	lamotrigine 50mg	709537	ARROW LAMOTRIGINE 50MG	Therapy must be initiated by a Psychiatrist
	Anti-epileptics	lamotrigine 100mg	709540	ARROW LAMOTRIGINE 100MG	Therapy must be initiated by a Psychiatrist
	Anti-epileptics	lamotrigine 200mg	709541	ARROW LAMOTRIGINE 200MG	Therapy must be initiated by a Psychiatrist
	Anti-epileptics	Topiramate 25mg	710899	EPITAZ 25MG TAB	Therapy must be initiated by a Psychiatrist
	Anti-epileptics	Topiramate 50mg	710900	EPITAZ 50MG TAB	Therapy must be initiated by a Psychiatrist
	Anti-epileptics	Topiramate 100mg	710901	EPITAZ 100MG TAB	Therapy must be initiated by a Psychiatrist
	Anti-psychotics	Risperidone 1mg	711512	ZOXADON 1MG	Psych motivation required
	Anti-psychotics	Risperidone 2mg	711513	ZOXADON 2MG	Psych motivation required

GASTRO-OESOPHAGEAL REFLUX DISEASE (If linked to a GIT-related PMB Condition or a PMB condition requiring the use of oral corticosteroids)	K21	Histamine-2 receptor antagonists	Cimetidine 200mg	854247 CIMLOK 200MG	Gastroscopy results required - include Los Angeles Grading.
		Histamine-2 receptor antagonists	Cimetidine 400mg	854255 CIMLOK 400MG	Gastroscopy results required - include Los Angeles Grading.
		Histamine-2 receptor antagonists	Ranitidine HCl 150mg	712134 AUSTAC 150MG	Gastroscopy results required - include Los Angeles Grading.
		Histamine-2 receptor antagonists	Ranitidine HCl 300mg	712135 AUSTAC 300MG RAN-LANSOPRAZOLE 15MG	Gastroscopy results required - include Los Angeles Grading.
		Proton pump inhibitors	Lansoprazole 15mg	706642 CAP RAN-LANSOPRAZOLE 30MG	Gastroscopy results required - include Los Angeles Grading.
		Proton pump inhibitors	Lansoprazole 30mg	706643 CAP	Gastroscopy results required - include Los Angeles Grading.
		Proton pump inhibitors	Omeprazole 20mg	703459 OMEZ 20MG	Gastroscopy results required - include Los Angeles Grading.
		Proton pump inhibitors	Omeprazole 10mg	703461 OMEZ 10MG	Gastroscopy results required - include Los Angeles Grading.
		Proton pump inhibitors	Pantoprazole 20mg	705368 TOPZOLE 20MG	Gastroscopy results required - include Los Angeles Grading.
		Proton pump inhibitors	Pantoprazole 40mg	705369 TOPZOLE 40MG	Gastroscopy results required - include Los Angeles Grading.

GOUT	M10.9	Anti-gout	Colchicine 0.5mg	715271 LENNON-COLCHICINE 0.5MG	Only if associated with Diabetes or Hypertension
		Anti-gout	Allopurinol 300mg	811432 LONOL 300MG TAB	Only if associated with Diabetes or Hypertension
		Anti-gout	Allopurinol 100mg	738778 SANDOZ ALLOPURINOL 100mg	Only if associated with Diabetes or Hypertension

HYPERTHYROIDISM (THYROTOXICOSIS)	E05	Thyroid	Carbimazole 5mg	746398 NEO-MERCAZOLE 5MG TAB	
---	------------	---------	-----------------	------------------------------	--

HYPERFUNCTION OF THE PITUITARY GLAND	E22	Hormone inhibitors	Bromocriptine 2.5mg	704593 ASPEN BROMOCRIPTINE 2.5MG	Specialist prescription required
		Hormone inhibitors	Cabergoline 0.5mg	842109 DOSTINEX 0.5MG TAB	Specialist prescription required
		Hormone inhibitors	Quinagolide 150mcg	829048 NORPROLAC 150MCG TAB	Specialist prescription required
		Hormone inhibitors	Quinagolide 75mcg	829021 NORPROLAC 75MCG TABS	Specialist prescription required

HYPOFUNCTION OF THE PITUITARY GLAND	E23.7	Corticosteroids	Hydrocortisone 10mg	716693 COVOCORT 10MG TAB	Specialist prescription required
		Thyroid	Thyroxine sodium anhydr 100mg	722952 ELTROXIN 100MCG TAB	Specialist prescription required
		Thyroid	Thyroxine sodium anhydr 50mg	722944 ELTROXIN 50MCG TAB	Specialist prescription required
		Androgens and anabolic steroids	Testosterone cypionate 100MG/ML	DEPO-TESTOSTERONE 10ML 718548 INJ 100MG/ML	Specialist motivation required
		Oestrogens	Estradiol 1mg	893919 ESTROFEM 1MG TAB	Specialist motivation required
		Oestrogens	Estradiol 2mg	825883 ESTROFEM 2MG TAB	Specialist motivation required

HYPOPARATHYROIDISM	E21.0	Calcium Minerals and Vitamin D	Calcium Rocaltrol 10U	889211 B-CAL-D TAB 761249 ROCALTROL 0.25MCG CAP	
---------------------------	--------------	--------------------------------	-----------------------	--	--

HYPOTENSION	I95	Vasoconstrictors	Cafedrine hcl 100mg; theodrenakine hcl 5mg	701513 AKRINOR	Include 2 non-consecutive blood pressure readings
--------------------	------------	------------------	---	----------------	---

INSOMNIA	G47.0	Others	Zolpidem 10mg	703986 ZOLNOXS	(If linked to Psychiatric PMB Condition ONLY)
		Others	Zopiclone 7.5mg	700722 ZOPIVANE 7.5MG TAB	(If linked to Psychiatric PMB Condition ONLY)

HORMONE REPLACEMENT THERAPY	N95	Combinations	11 white tabs: oestradiol valerate 2mg; 10 orange tabs: oestradiol valerate 2mg; norgestrel 0.5mg; 7 red placebo tabs	825980 POSTOVAL TAB	
		Combinations	16 grey blue tablets: oestradiol valerate 1mg; 12 white tablets: oestradiol valerate 1mg & norethisterone 1mg	822493 ESTRO-PAUSE N TAB	
		Combinations	16 grey blue tablets: oestradiol valerate 2mg; 12 pale yellow tablets: oestradiol valerate 2mg & norethisterone 1mg	822507 ESTRO-PAUSE N FORTE TAB	
		Combinations	70 white tabs: oestradiol valerate 2mg; 14 blue tabs: oestradiol valerate 2mg; medroxyprogesterone acetate 20mg; & 7 yellow placebo tabs	834165 TRIVINA	
		Combinations	12 blue tabs: estradiol 2mg, 10 white tabs: estradiol 2mg, norethisterone acetate 1mg, 6 red tabs: estradiol 1mg	825913 TRISEQUENS	
		Oestrogens	Conjug. Oestrog 0.3mg	756725 PREMARIN 0.3MG TAB	
		Oestrogens	Conjug. Oestrog 0.625mg	756733 PREMARIN 0.625MG TAB	
		Oestrogens	Conjug. Oestrog 1.25mg	756741 PREMARIN 1.25MG TAB	
		Oestrogens	Conjug oestrogen	832448 PREMARIN VCR	Only as adjunct therapy
		Oestrogens	Estradiol 1mg	893919 ESTROFEM 1MG TAB	
		Oestrogens	Estradiol 2mg	825883 ESTROFEM 2MG TAB	
		Oestrogens	Estradiol hemihydrate 3.9mg	824631 CLIMARA 50 PATCH	
		Oestrogens	Estradiol hemihydrate 7.8mg	824658 CLIMARA 100 PATCH	
		Oestrogens	Estropipate 0.625mg	817252 ORTHO-EST 0.625MG TAB	
		Oestrogens	Oestradiol 100mcg	834920 ESTRADERM TTS 100MCG TDS	
		Oestrogens	Oestradiol 25mcg	834939 ESTRADERM TTS 25MCG TDS	
Oestrogens	Oestradiol 50mcg	834971 ESTRADERM TTS 50MCG TDS			
Oestrogens	Oestradiol valerate 1mg	822477 ESTRO-PAUSE 1MG TAB			
Oestrogens	Oestradiol valerate 2mg	822485 ESTRO-PAUSE 2MG TAB			
Oestrogens	Oestradiol Medroxyprogesterone acetate	819875 FEMIGEL PUMP	Only as adjunct therapy		
Progestogens	5mg	706704 HEXAL-MPA 5MG			
Other	Tibolone 2.5mg	797111 LIVIFEM 2.5MG TAB	Gynaecologist motivation required		

MIGRAINE(Prophylaxis ONLY)	G43	Anti-Migraine agents	Clonidine HCl 0.025mg	788317	MENOGRABINE 0.025MG		
		Beta-receptor blockers	Propranolol HCl 10mg	806552	INDOBLOK 10MG		
		Beta-receptor blockers	Propranolol HCl 40mg	806560	INDOBLOK 40MG		
		Tricyclics	Amitriptyline HCl 25mg	784230	SANDOZ AMITRIPTYLINE 25MG		
		Tricyclics	Imipramine HCl 10mg	724661	ETHIPRAMINE 10MG TAB		
		Tricyclics	Imipramine HCl 25mg	724688	ETHIPRAMINE 25MG TAB		
OSTEOARTHRITIS	M15	Analgesic and Antipyretics	Paracetamol 500mg tab	745723	NAPAMOL 500MG TAB		
					SANDOZ DICLOFENAC SR		
		Non selective COX inhibitors	Diclofenac sod. 100mg	834327	100MG		
		Non selective COX inhibitors	Diclofenac sod 25mg	786012	MERCK-DICLOFENAC 25MG		
		Non selective COX inhibitors	Diclofenac sod 50mg tab	786020	MERCK-DICLOFENAC 50MG		
		Non selective COX inhibitors	Ibuprofen 200mg	824852	RANFEN 200MG		
		Non selective COX inhibitors	Ibuprofen 400mg	701654	RANFEN 400MG		
					SANDOZ IBUPROFEN 600MG		
		Non selective COX inhibitors	Ibuprofen 600mg	782807	TAB		
		Non selective COX inhibitors	Naproxen 250mg	806447	NAPFLAM 250MG		
Non selective COX inhibitors	Naproxen 500mg	808474	NAPFLAM 500MG				
Selective COX2 inhibitors	Meloxicam 15mg	711325	ARROW MELOXICAM 15MG				
Selective COX2 inhibitors	Meloxicam 7.5mg	711324	ARROW MELOXICAM 7.5MG				
Specific COX2 inhibitors - COXIB	Etoricoxib 60mg	709108	ARCOXIA 60MG TAB	on motivation indicating the risk factors considered for their use over conventional anti-inflammatory therapy			
OSTEOPOROSIS	M81	Biphosphonates	Alendronate 10mg	703937	OSTEOBON 10MG TAB	Bone densitometry and risk factors required	
		Biphosphonates	Alendronate 70mg	705067	OSTEOBON 70MG TAB	Bone densitometry and risk factors required	
		Calcium	Calcium carbonate 1250mg;				
		Selective oestrogen receptor modulators	Vitamin D3 400iu	889211	B-CAL-D TAB	Only in proven osteoporosis	
			Raloxifene HCl 60mg	847461	EVISTA 60MG	Bone densitometry and risk factors required	
PSORIASIS	L40		Calcipotriol 50mcg, betamethasone dipropionate 0,5mg/g	708636	DOVOBET OINTMENT	Specialist prescription required. Limited to 30gram per month	
			Betamethasone [as dipropionate] 0;5mg; salicylic acid 20mg/g	828726	DIPROSALIC LOTION	Specialist prescription required	
			Betamethasone [as dipropionate] 0;5mg; salicylic acid 30mg/g	720380	DIPROSALIC OINT	Specialist prescription required	
		Cortico-steroids	Betamethasone as valerate	824208	BETNOVATE SCALP LOTION	Specialist prescription required	
		Psoriasis	Calcipotriol	821462	DOVONEX CREAM	Specialist prescription required	
		Psoriasis	Calcipotriol	795828	DOVONEX OINT	Specialist prescription required	
		Psoriasis	Calcipotriol	837393	DOVONEX SCALP	Specialist prescription required	
		Psoriasis	Coal tar	835595	POLYTAR	Specialist prescription required	
		Psoriasis	Tazarotene 0.05%	837474	ZORAC 0.05% GEL	Specialist prescription required	